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1Appendix_A: RF Power Output

Part | - Test Results

Bandwidth RB UL start RB Mod Channel Conducted Power

(dBm)
5 2 0 QPSK 2775 21.25
5 2 1 QPSK 2775 21.28
5 2 13 QPSK 2775 21.53
5 12 0 QPSK 2775 21.35
5 12 6 QPSK 2775 21.43
5 12 13 QPSK 2775 21.35
5 25 0 QPSK 2775 21.3
5 2 0 QPSK 3100 21.41
5 2 1 QPSK 3100 21.58
5 2 13 QPSK 3100 21.72
5 12 0 QPSK 3100 21.67
5 12 6 QPSK 3100 21.77
5 12 13 QPSK 3100 21.55
5 25 0 QPSK 3100 21.54
5 2 0 QPSK 3425 21.48
5 2 1 QPSK 3425 21.53
5 2 13 QPSK 3425 21.82
5 12 0 QPSK 3425 21.69
5 12 6 QPSK 3425 21.76
5 12 13 QPSK 3425 21.64
5 25 0 QPSK 3425 21.64
10 2 0 QPSK 2800 21.2
10 2 1 QPSK 2800 21.25
10 2 25 QPSK 2800 21.37
10 25 0 QPSK 2800 21.01
10 25 13 QPSK 2800 21.49
10 25 25 QPSK 2800 21.27
10 50 0 QPSK 2800 21.24
10 2 0 QPSK 3100 21.47
10 2 1 QPSK 3100 21.53
10 2 25 QPSK 3100 21.67
10 25 0 QPSK 3100 21.42
10 25 13 QPSK 3100 21.62
10 25 25 QPSK 3100 21.37
10 50 0 QPSK 3100 21.37
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10 2 0 QPSK 3400 21.24
10 2 1 QPSK 3400 21.28
10 2 25 QPSK 3400 21.68
10 25 0 QPSK 3400 21.28
10 25 13 QPSK 3400 21.6
10 25 25 QPSK 3400 21.52
10 50 0 QPSK 3400 21.42
15 2 0 QPSK 2825 21.29
15 2 1 QPSK 2825 21.34
15 2 39 QPSK 2825 21.51
15 38 0 QPSK 2825 21.32
15 38 19 QPSK 2825 21.43
15 38 39 QPSK 2825 21.59
15 75 0 QPSK 2825 21.4
15 2 0 QPSK 3100 21.75
15 2 1 QPSK 3100 21.79
15 2 39 QPSK 3100 21.65
15 38 0 QPSK 3100 21.73
15 38 19 QPSK 3100 21.83
15 38 39 QPSK 3100 21.36
15 75 0 QPSK 3100 21.37
15 2 0 QPSK 3375 21.38
15 2 1 QPSK 3375 21.55
15 2 39 QPSK 3375 21.66
15 38 0 QPSK 3375 21.47
15 38 19 QPSK 3375 21.57
15 38 39 QPSK 3375 21.49
15 75 0 QPSK 3375 21.55
20 2 0 QPSK 2850 21.24
20 2 1 QPSK 2850 21.26
20 2 50 QPSK 2850 21.68
20 50 0 QPSK 2850 21.25
20 50 25 QPSK 2850 21.52
20 50 50 QPSK 2850 21.5
20 100 0 QPSK 2850 21.52
20 2 0 QPSK 3100 21.81
20 2 1 QPSK 3100 21.85
20 2 50 QPSK 3100 21.82
20 50 0 QPSK 3100 21.59
20 50 25 QPSK 3100 21.64
20 50 50 QPSK 3100 21.46
20 100 0 QPSK 3100 21.51
20 2 0 QPSK 3350 21.26
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20 2 1 QPSK 3350 21.3
20 2 50 QPSK 3350 21.77
20 50 0 QPSK 3350 21.57
20 50 25 QPSK 3350 21.64
20 50 50 QPSK 3350 21.45
20 100 0 QPSK 3350 21.52
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Test Test Test Substitution FCC

e Bandwidth Channel Test RB Level (EIRP) limit Result
[dBm] [dBm]

RB1#0 24.42 33 Pass

RB1#13 24.45 33 Pass

RB1#24 24.7 33 Pass

LCH RB12#0 24.52 33 Pass

RB12#6 24.6 33 Pass

RB12#13 24.52 33 Pass

RB25#0 24.47 33 Pass

RB1#0 24.58 33 Pass

RB1#13 24.75 33 Pass

RB1#24 24.89 33 Pass

5 MCH RB12#0 24.84 33 Pass

RB12#6 24.94 33 Pass

RB12#13 24.72 33 Pass

RB25#0 24.71 33 Pass

RB1#0 24.65 33 Pass

RB1#13 24.7 33 Pass

RB1#24 24.99 33 Pass

HCH RB12#0 24.86 33 Pass

LTE/TM1 RB12#6 24.93 33 Pass

RB12#13 24.81 33 Pass

RB25#0 24.81 33 Pass

RB1#0 24.37 33 Pass

RB1#25 24.42 33 Pass

RB1#49 24.54 33 Pass

LCH RB25#0 24.18 33 Pass

RB25#13 24.66 33 Pass

RB25#25 24.44 33 Pass

RB50#0 24.41 33 Pass

RB1#0 24.64 33 Pass

10 RB1#25 24.7 33 Pass

RB1#49 24.84 33 Pass

MCH RB25#0 24.59 33 Pass

RB25#13 24.79 33 Pass

RB25#25 24.54 33 Pass

RB50#0 24.54 33 Pass

HCH RB1#0 24.41 33 Pass

RB1#25 24.45 33 Pass

Report No: Huawei Proprietary and Confidential Page 6 of 272

SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g"& RF Test Report of K5150
Huawel FCC ID: QISK5150 Security Level: Public

RB1#49 24.85 33 Pass
RB25#0 24.45 33 Pass
RB25#13 24.77 33 Pass
RB25#25 24.69 33 Pass
RB50#0 24.59 33 Pass
RB1#0 24.46 33 Pass
RB1#38 24.51 33 Pass
RB1#74 24.68 33 Pass
LCH RB36#0 24.49 33 Pass
RB36#18 24.6 33 Pass
RB36#39 24.76 33 Pass
RB75#0 24.57 33 Pass
RB1#0 24.92 33 Pass
RB1#38 24.96 33 Pass
RB1#74 24.82 33 Pass
15 MCH RB36#0 24.9 33 Pass
RB36#18 25 33 Pass
RB36#39 24.53 33 Pass
RB75#0 24.54 33 Pass
RB1#0 24.55 33 Pass
RB1#38 24.72 33 Pass
RB1#74 24.83 33 Pass
HCH RB36#0 24.64 33 Pass
RB36#18 24.74 33 Pass
RB36#39 24.66 33 Pass
RB75#0 24.72 33 Pass
RB1#0 24.41 33 Pass
RB1#50 24.43 33 Pass
RB1#99 24.85 33 Pass
LCH RB50#0 24.42 33 Pass
RB50#25 24.69 33 Pass
RB50#50 24.67 33 Pass
RB100#0 24.69 33 Pass
20 RB1#0 24.98 33 Pass
RB1#50 25.02 33 Pass
RB1#99 24.99 33 Pass
MCH RB50#0 24.76 33 Pass
RB50#25 24.81 33 Pass
RB50#50 24.63 33 Pass
RB100#0 24.68 33 Pass
HCH RB1#0 24.43 33 Pass
RB1#50 24.47 33 Pass
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RB1#99 24.94 33 Pass
RB50#0 24.74 33 Pass
RB50#25 24.81 33 Pass
RB50#50 24.62 33 Pass
RB100#0 24.69 33 Pass
RB1#0 24.59 33 Pass
RB1#13 24.65 33 Pass
RB1#24 24.9 33 Pass
LCH RB12#0 23.82 33 Pass
RB12#6 23.92 33 Pass
RB12#13 23.84 33 Pass
RB25#0 23.81 33 Pass
RB1#0 24.88 33 Pass
RB1#13 24.93 33 Pass
RB1#24 25.02 33 Pass
5 MCH RB12#0 23.95 33 Pass
RB12#6 24.05 33 Pass
RB12#13 23.8 33 Pass
RB25#0 23.85 33 Pass
RB1#0 24.6 33 Pass
RB1#13 24.64 33 Pass
RB1#24 24.92 33 Pass
HCH RB12#0 23.95 33 Pass
LTE/TM2 RB12#6 24.03 33 Pass
RB12#13 23.9 33 Pass
RB25#0 24.03 33 Pass
RB1#0 24.31 33 Pass
RB1#25 24.34 33 Pass
RB1#49 24.75 33 Pass
LCH RB25#0 23.38 33 Pass
RB25#13 23.61 33 Pass
RB25#25 23.41 33 Pass
RB50#0 23.38 33 Pass
RB1#0 24.62 33 Pass
10 RB1#25 24.69 33 Pass
RB1#49 24.93 33 Pass
MCH RB25#0 23.76 33 Pass
RB25#13 23.85 33 Pass
RB25#25 23.57 33 Pass
RB50#0 23.61 33 Pass
HCH RB1#0 24.24 33 Pass
RB1#25 24.28 33 Pass
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RB1#49 24.7 33 Pass
RB25#0 23.69 33 Pass
RB25#13 23.97 33 Pass
RB25#25 23.83 33 Pass
RB50#0 23.78 33 Pass
RB1#0 24.49 33 Pass
RB1#38 24.54 33 Pass
RB1#74 24.74 33 Pass
LCH RB36#0 23.57 33 Pass
RB36#18 23.87 33 Pass
RB36#39 23.94 33 Pass
RB75#0 23.74 33 Pass
RB1#0 24.98 33 Pass
RB1#38 25 33 Pass
RB1#74 24.99 33 Pass
15 MCH RB36#0 23.91 33 Pass
RB36#18 23.99 33 Pass
RB36#39 23.7 33 Pass
RB75#0 23.73 33 Pass
RB1#0 24.58 33 Pass
RB1#38 24.68 33 Pass
RB1#74 24.78 33 Pass
HCH RB36#0 23.87 33 Pass
RB36#18 23.99 33 Pass
RB36#39 23.92 33 Pass
RB75#0 23.97 33 Pass
RB1#0 24.35 33 Pass
RB1#50 24.42 33 Pass
RB1#99 24.93 33 Pass
LCH RB50#0 23.5 33 Pass
RB50#25 23.95 33 Pass
RB50#50 23.93 33 Pass
RB100#0 23.83 33 Pass
20 RB1#0 24.95 33 Pass
RB1#50 25.02 33 Pass
RB1#99 25.01 33 Pass
MCH RB50#0 23.81 33 Pass
RB50#25 23.85 33 Pass
RB50#50 23.68 33 Pass
RB100#0 23.73 33 Pass
HCH RB1#0 24.56 33 Pass
RB1#50 24.59 33 Pass
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RB1#99 24.84 33 Pass
RB50#0 23.95 33 Pass
RB50#25 24.03 33 Pass
RB50#50 23.93 33 Pass
RB100#0 23.91 33 Pass
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2Appendix_B: Peak-to-Average Ratio

Part | - Test Results

Test Test .
Band(For Test Bandwidth Test Test RB Measured[d | Limit Verdict
Mode Channel B] [dB]
LTE) (MHz)
RB1#0 3.83 13 PASS
RB1#13 3.62 13 PASS
RB1#24 3.7 13 PASS
LCH RB12#0 3.98 13 PASS
RB12#6 3.98 13 PASS
RB12#13 3.98 13 PASS
RB25#0 4.66 13 PASS
RB1#0 3.6 13 PASS
RB1#13 3.33 13 PASS
RB1#24 3.28 13 PASS
5 MCH RB12#0 3.67 13 PASS
RB12#6 3.41 13 PASS
RB12#13 3.75 13 PASS
RB25#0 4.79 13 PASS
RB1#0 3.66 13 PASS
BAND? LTETML RB1#13 3.51 13 PASS
RB1#24 3.59 13 PASS
HCH RB12#0 3.72 13 PASS
RB12#6 3.78 13 PASS
RB12#13 3.71 13 PASS
RB25#0 4.41 13 PASS
RB1#0 3.67 13 PASS
RB1#25 3.52 13 PASS
RB1#49 3.43 13 PASS
LCH RB25#0 3.97 13 PASS
RB25#13 3.73 13 PASS
10 RB25#25 3.91 13 PASS
RB50#0 4.9 13 PASS
RB1#0 3.46 13 PASS
MCH RB1#25 3.37 13 PASS
RB1#49 3.28 13 PASS
RB25#0 3.71 13 PASS
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Test Test .

Band(For Test Bandwidth Test Test RB Measured[d | Limit Verdict
Mode Channel B] [dB]

LTE) (MHz)

RB25#13 3.64 13 PASS

RB25#25 3.86 13 PASS

RB50#0 4.38 13 PASS

RB1#0 3.82 13 PASS

RB1#25 3.7 13 PASS

RB1#49 3.41 13 PASS

HCH RB25#0 4.02 13 PASS

RB25#13 3.85 13 PASS

RB25#25 3.9 13 PASS

RB50#0 4.55 13 PASS

RB1#0 3.95 13 PASS

RB1#38 3.57 13 PASS

RB1#74 3.64 13 PASS

LCH RB36#0 3.92 13 PASS

RB36#18 3.83 13 PASS

RB36#39 3.88 13 PASS

RB75#0 4.82 13 PASS

RB1#0 3.76 13 PASS

RB1#38 3.56 13 PASS

RB1#74 3.45 13 PASS

15 MCH RB36#0 3.74 13 PASS

RB36#18 3.62 13 PASS

RB36#39 3.85 13 PASS

RB75#0 4.74 13 PASS

RB1#0 3.82 13 PASS

RB1#38 3.67 13 PASS

RB1#74 3.55 13 PASS

HCH RB36#0 4.06 13 PASS

RB36#18 3.93 13 PASS

RB36#39 3.91 13 PASS

RB75#0 4.9 13 PASS

RB1#0 4.2 13 PASS

RB1#50 3.86 13 PASS

RB1#99 3.54 13 PASS

LCH RB50#0 4.06 13 PASS

20 RB50#25 3.89 13 PASS

RB50#50 3.96 13 PASS

RB100#0 4.62 13 PASS

MCH RB1#0 3.76 13 PASS
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Test Test .

Band(For Test Bandwidth Test Test RB Measured[d | Limit Verdict
Mode Channel B] [dB]

LTE) (MHz)

RB1#50 3.47 13 PASS

RB1#99 3.44 13 PASS

RB50#0 3.84 13 PASS

RB50#25 3.8 13 PASS

RB50#50 3.93 13 PASS

RB100#0 4.53 13 PASS

RB1#0 4.02 13 PASS

RB1#50 3.77 13 PASS

RB1#99 3.62 13 PASS

HCH RB50#0 4.04 13 PASS

RB50#25 3.86 13 PASS

RB50#50 3.97 13 PASS

RB100#0 4.86 13 PASS

RB1#0 3.93 13 PASS

RB1#13 3.68 13 PASS

RB1#24 4.02 13 PASS

LCH RB12#0 4.28 13 PASS

RB12#6 4.2 13 PASS

RB12#13 4.18 13 PASS

RB25#0 4.84 13 PASS

RB1#0 3.75 13 PASS

RB1#13 3.64 13 PASS

RB1#24 3.62 13 PASS

5 MCH RB12#0 4.18 13 PASS

RB12#6 3.95 13 PASS

LTEMTM2 RB12#13 4.19 13 PASS

RB25#0 5.25 13 PASS

RB1#0 3.87 13 PASS

RB1#13 3.8 13 PASS

RB1#24 3.76 13 PASS

HCH RB12#0 4.26 13 PASS

RB12#6 4.02 13 PASS

RB12#13 4.17 13 PASS

RB25#0 5.15 13 PASS

RB1#0 3.84 13 PASS

RB1#25 3.9 13 PASS

10 LCH RB1#49 3.48 13 PASS

RB25#0 441 13 PASS

RB25#13 4.23 13 PASS
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Test Test .

Band(For Test Bandwidth Test Test RB Measured[d | Limit Verdict
Mode Channel B] [dB]

LTE) (MHz)

RB25#25 4.31 13 PASS

RB50#0 5.21 13 PASS

RB1#0 4.13 13 PASS

RB1#25 3.97 13 PASS

RB1#49 341 13 PASS

MCH RB25#0 4.22 13 PASS

RB25#13 4.05 13 PASS

RB25#25 4.26 13 PASS

RB50#0 5.16 13 PASS

RB1#0 3.84 13 PASS

RB1#25 3.79 13 PASS

RB1#49 3.66 13 PASS

HCH RB25#0 4.43 13 PASS

RB25#13 4.28 13 PASS

RB25#25 4.22 13 PASS

RB50#0 5.08 13 PASS

RB1#0 412 13 PASS

RB1#38 3.69 13 PASS

RB1#74 3.82 13 PASS

LCH RB36#0 4.29 13 PASS

RB36#18 4.11 13 PASS

RB36#39 4.22 13 PASS

RB75#0 5.19 13 PASS

RB1#0 3.88 13 PASS

RB1#38 3.64 13 PASS

RB1#74 3.7 13 PASS

15 MCH RB36#0 4.2 13 PASS

RB36#18 4.03 13 PASS

RB36#39 4.24 13 PASS

RB75#0 5.23 13 PASS

RB1#0 3.95 13 PASS

RB1#38 3.63 13 PASS

RB1#74 3.82 13 PASS

HCH RB36#0 4.34 13 PASS

RB36#18 4.24 13 PASS

RB36#39 421 13 PASS

RB75#0 5.19 13 PASS

20 LCH RB1#0 3.87 13 PASS

RB1#50 3.85 13 PASS
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Test Test .
Band(For Test Bandwidth Test Test RB Measured[d | Limit Verdict
Mode Channel B] [dB]
LTE) (MHz)
RB1#99 3.74 13 PASS
RB50#0 4.4 13 PASS
RB50#25 4.25 13 PASS
RB50#50 4.36 13 PASS
RB100#0 5.16 13 PASS
RB1#0 3.63 13 PASS
RB1#50 3.7 13 PASS
RB1#99 3.6 13 PASS
MCH RB50#0 4.29 13 PASS
RB50#25 4.21 13 PASS
RB50#50 4.36 13 PASS
RB100#0 5.08 13 PASS
RB1#0 3.74 13 PASS
RB1#50 4.03 13 PASS
RB1#99 3.56 13 PASS
HCH RB50#0 4.46 13 PASS
RB50#25 4.25 13 PASS
RB50#50 4.35 13 PASS
RB100#0 5.48 13 PASS
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3Appendix_C: Modulation Characteristics

Part | - Test Plots

3.1 For LTE

3.1.1 Test Band = BAND7
3.1.1.1 Test Mode = LTE/TM1
3.1.1.1.1 Test Bandwidth =5
3.1.1.1.1.1 Test Channel =MCH

3.1.1.1.1.1.1 Test RB = fullRB#0

—
~T% Measuremer e

ion | PO
i BEsee
0 (& B semue
ChG
igger [ e
el T fexq DEVICE
- % [ wizaro:
5
[Eee a5 URE
==
o
]
4

El
@ ps; 5 Connection Established

Report No: Huawei Proprietary and Confidential Page 16 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



S'A RF Test Report of K5150
w v

Huawel FCC ID: QISK5150

Security Level: Public

3.1.1.1.2 Test Bandwidth = 10

3.1.1.1.2.1 Test Channel =MCH

3.1.1.1.2.1.1 Test RB = fullRB#0
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3.1.1.1.3 Test Bandwidth = 15

3.1.1.1.3.1 Test Channel =MCH

3.1.1.1.3.1.1 Test RB = fullRB#0
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3.1.1.1.4 Test Bandwidth = 20

3.1.1.1.4.1 Test Channel =MCH

3.1.1.1.4.1.1 Test RB = fullRB#0

eeeeeeeee

20/20 SETUR
cttings | =4

@
igger ] eLe
DEVICE

PUSCH
[ wearo
100.0 %
 dBLoc

(B

[z MeasuRe

EL
GEN

oN
OFF

-1
@F‘S 5 Connection Established

Report No:
SYBH(Z-RF)019012013-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 19 of 272



g'é RF Test Report of K5150
HuAawel FCC ID: QISK5150 Security Level: Public

3.1.1.2 Test Mode = LTE/TM2

3.1.1.2.1 Test Bandwidth =5

3.1.1.2.1.1 Test Channel =MCH

3.1.1.2.1.1.1 Test RB = fullRB#0
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w v

Huawel FCC ID: QISK5150

Security Level: Public

3.1.1.2.2 Test Bandwidth = 10

3.1.1.2.2.1 Test Channel =MCH

3.1.1.2.2.1.1 Test RB = fullRB#0
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Huawel FCC ID: QISK5150

Security Level: Public

3.1.1.2.3 Test Bandwidth = 15

3.1.1.2.3.1 Test Channel =MCH

3.1.1.2.3.1.1 Test RB = fullRB#0
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S’é RF Test Report of K5150
Huawel FCC ID: QISK5150

Security Level: Public

3.1.1.2.4 Test Bandwidth = 20

3.1.1.2.4.1 Test Channel =MCH

3.1.1.2.4.1.1 Test RB = fullRB#0
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S"’J RF Test Report of K5150
-w W

HUAWEI

FCC ID: QISK5150

Security Level: Public

4Appendix_D: Bandwidth

Part | - Test Results

Occupied Emission
Test Test Test Test . . .
. Test RB Bandwidth Bandwidth Verdict
Band Mode Bandwidth | Channel
[MHZ] [MHZ]
RB1#0 0.51 0.64 Pass
RB1#24 0.50 0.65 Pass
LCH
RB12#6 2.24 3.41 Pass
RB25#0 4.50 4.86 Pass
RB1#0 0.50 0.65 Pass
RB1#24 0.51 0.68 Pass
5 MCH
RB12#6 2.24 3.45 Pass
RB25#0 4.50 4.90 Pass
RB1#0 0.49 0.63 Pass
RB1#24 0.51 0.67 Pass
HCH
RB12#6 2.24 3.31 Pass
RB25#0 4.49 4.87 Pass
RB1#0 0.71 0.93 Pass
RB1#49 0.68 0.88 Pass
LCH
RB25#13 4.61 5.88 Pass
RB50#0 8.97 9.60 Pass
BAND7 | LTE/TM1
RB1#0 0.69 0.88 Pass
RB1#49 0.67 0.87 Pass
10 MCH
RB25#13 4.61 5.90 Pass
RB50#0 8.97 9.65 Pass
RB1#0 0.69 0.90 Pass
RB1#49 0.69 0.86 Pass
HCH
RB25#13 4.61 5.99 Pass
RB50#0 8.98 9.64 Pass
RB1#0 0.85 1.11 Pass
RB1#74 0.86 1.16 Pass
LCH
RB36#18 6.65 9.09 Pass
15 RB75#0 13.49 14.58 Pass
RB1#0 0.84 1.13 Pass
RB1#74 0.85 1.14 Pass
MCH
RB36#18 6.66 9.23 Pass
RB75#0 13.48 14.47 Pass
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g"& RF Test Report of K5150

HUA“E. FCC ID: QISK5150 Security Level: Public
Occupied Emission
Test Test Test Test . . .
. Test RB Bandwidth Bandwidth Verdict
Band Mode Bandwidth | Channel
[MHZ] [MHZz]
RB1#0 0.83 1.12 Pass
RB1#74 0.85 1.14 Pass
HCH
RB36#18 6.66 9.10 Pass
RB75#0 13.48 14.58 Pass
RB1#0 1.00 1.33 Pass
RB1#99 1.01 1.33 Pass
LCH
RB50#25 9.18 10.82 Pass
RB100#0 17.96 19.19 Pass
RB1#0 1.00 1.37 Pass
RB1#99 1.03 1.38 Pass
20 MCH
RB50#25 9.18 10.81 Pass
RB100#0 17.95 19.18 Pass
RB1#0 1.01 1.32 Pass
RB1#99 1.02 1.33 Pass
HCH
RB50#25 9.18 11.18 Pass
RB100#0 17.95 19.09 Pass
RB1#0 0.53 0.67 Pass
RB1#24 0.54 0.66 Pass
LCH
RB12#6 2.25 4.24 Pass
RB25#0 4.50 4.86 Pass
RB1#0 0.54 0.65 Pass
RB1#24 0.54 0.66 Pass
5 MCH
RB12#6 2.25 4.25 Pass
RB25#0 4.50 4.90 Pass
RB1#0 0.53 0.69 Pass
RB1#24 0.55 0.66 Pass
HCH
RB12#6 2.24 3.68 Pass
LTE/TM2 RB25#0 4.50 4.86 Pass
RB1#0 0.67 0.86 Pass
RB1#49 0.70 0.87 Pass
LCH
RB25#13 4,61 6.53 Pass
RB50#0 8.97 9.63 Pass
RB1#0 0.68 0.83 Pass
10 RB1#49 0.69 0.87 Pass
MCH
RB25#13 4.62 6.39 Pass
RB50#0 8.98 9.67 Pass
RB1#0 0.67 0.86 Pass
HCH RB1#49 0.70 0.90 Pass
RB25#13 4.62 6.49 Pass
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g'é RF Test Report of K5150
FCC ID: QISK5150

HUAWEI

Security Level: Public

Occupied Emission
Test Test Test Test . . .
. Test RB Bandwidth Bandwidth Verdict
Band Mode Bandwidth | Channel
[MHZ] [MHZz]
RB50#0 8.98 9.64 Pass
RB1#0 0.84 1.12 Pass
RB1#74 0.84 1.11 Pass
LCH
RB36#18 6.66 9.09 Pass
RB75#0 13.49 14.50 Pass
RB1#0 0.84 1.11 Pass
RB1#74 0.86 1.13 Pass
15 MCH
RB36#18 6.67 9.47 Pass
RB75#0 13.48 14.54 Pass
RB1#0 0.82 1.13 Pass
RB1#74 0.87 1.14 Pass
HCH
RB36#18 6.66 9.20 Pass
RB75#0 13.49 14.55 Pass
RB1#0 1.00 1.34 Pass
RB1#99 1.00 1.33 Pass
LCH
RB50#25 9.20 12.03 Pass
RB100#0 17.97 19.16 Pass
RB1#0 1.00 1.34 Pass
RB1#99 1.02 1.34 Pass
20 MCH
RB50#25 9.20 12.66 Pass
RB100#0 17.97 19.21 Pass
RB1#0 0.99 1.31 Pass
RB1#99 1.00 1.30 Pass
HCH
RB50#25 9.20 11.93 Pass
RB100#0 17.95 19.23 Pass
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sr& RF Test Report of K5150

-w W

Huawer FCC ID: QISK5150 Security Level: Public

Part Il - Test Plots

4.1 For LTE

4.1.1 Test Band = BAND7
4.1.1.1 Test Mode = LTE/TM1
4.1.1.1.1 Test Bandwidth =5
4.1.1.1.1.1 Test Channel = LCH

4.1.1.1.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SO cE ] SENSE:INT ALIGNAUTC  01:20:50 PMFeb 18, 2013

Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

#IFGain:an._H #Atten: 36 JdB Radio Device: BTS
Mkr1 2.50036 GHz
Ref Offset 13 dB
Ref 30.00 dBm_ 19.633 dBm
1

CenterFreq
2502500000 GHz

CF Step
Center 2.503 GHz Span 10 MHz|[RREE i

Auto Man

(B |
Occupied Bandwidth Total Power 22.7 dBm Freq Offset

511.21 kHz 0 Hz

Transmit Freq Error -2.0839 MHz OBW Power 99.00 %
x dB Bandwidth 643.3 kHz x dB -26.00 dB

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms
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Huawer FCC ID: QISK5150 Security Level: Public

41.1.1.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  D1:21:06 PMFeb 18, 2013 F
requency

Center Freq 2.502500000 GH=z Center Freq: 2.502500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

MKr1 2.50467 GHz
Ref 30,00 dBm _ 19.871 dBm

Center Freq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.7 dBm FreqOffset
497.53 kHz gz

Transmit Freq Error 2.0892 MHz OBW Power 99.00 %

x dB Bandwidth 645.9 kHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

41.1.1.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  D1:21:21 PMFeb 18, 2013 F
requency

Center Freq 2.502500000 GH=z Center Freq: 2.502500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.5 dBm FreqOffset
2.2421 MHz gz

Transmit Freq Error -92.001 kHz OBW Power 99.00 %

x dB Bandwidth 3.411 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:21:37 PMFeb 18, 2013 F
requency

Center Freq 2.502500000 GH=z Center Freq: 2.502500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.4 dBm FreqOffset
4.5014 MHz gz

Transmit Freq Error -286 Hz OBW Power 99.00 %

x dB Bandwidth 4.858 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.2 Test Channel = MCH

4.1.1.1.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [D1:24:15 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm_

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.4 dBm Freq Offset

498.90 kHz 0 Hz

Transmit Freq Error -2.0952 MHz OBW Power 99.00 %
x dB Bandwidth 645.7 kHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:24:31 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.53717 GHz
Ref 30,00 dBm _ 20.170 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.3 dBm FreqOffset
508.43 kHz gz

Transmit Freq Error 2.0857 MHz OBW Power 99.00 %

x dB Bandwidth 684.7 kHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:24:46 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 24.2 dBm FreqOffset
2.2409 MHz gz

Transmit Freq Error -90.508 kHz OBW Power 99.00 %

x dB Bandwidth 3.448 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:25:02 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.53472 GHz
Ref 5000 0Bm 9.0281 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 24.0 dBm FreqOffset
4.4989 MHz gz

Transmit Freq Error -1.002 kHz OBW Power 99.00 %

x dB Bandwidth 4.898 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.3 Test Channel = HCH

4.1.1.1.1.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [01:26:20 PMFeb 18, 2013

Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

MKr1 2.56533 GHz
Ref Offset 13 dB
Ref 30.00 dBm _ 20.232 dBm

11

CenterFreq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.0 dBm Freq Offset

490.86 kHz 0 Hz

Transmit Freq Error -2.0961 MHz OBW Power 99.00 %
x dB Bandwidth 633.3 kHz x dB -26.00 dB

mse 1 Alignment Completed
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.3.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:26:36 PMFeb 18, 2013 F
requency

Center Freq 2.567500000 GH=z Center Freq: 2.567500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

MKr1 2.56967 GHz
Ref 30,00 dBm _ 19.823 dBm

Center Freq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.9 dBm FreqOffset
511.36 kHz gz

Transmit Freq Error 2.0833 MHz OBW Power 99.00 %

x dB Bandwidth 665.3 kHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.3.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:26:52 PMFeb 18, 2013 F
requency

Center Freq 2.567500000 GH=z Center Freq: 2.567500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.8 dBm FreqOffset
2.2443 MHz gz

Transmit Freq Error -89.978 kHz OBW Power 99.00 %

x dB Bandwidth 3.314 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.1.3.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:27:07 PMFeb 18, 2013 F
requency

Center Freq 2.567500000 GH=z Center Freq: 2.567500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.5675 GHz
Ref 5000 0Bm 8.8289 dBm

Center Freq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.8 dBm FreqOffset
4.4949 MHz gz

Transmit Freq Error -5.097 kHz OBW Power 99.00 %

x dB Bandwidth 4.874 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2 Test Bandwidth = 10

4.1.1.1.2.1 Test Channel = LCH

41.1.1.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMAUTCO  [01:28:25 PMFeh 18, 2013

Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm_

CenterFreq
2.505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|[EEe i

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
708.33 kHz L HE

Transmit Freq Error -4.3316 MHz OBW Power 99.00 %
x dB Bandwidth 930.5 kHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

41.1.1.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:28:41 PMFeb 18, 2013 F
requency

Center Freq 2.505000000 GH=z Center Freq: 2.505000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.50942 GHz
Ref 30.00 dBm 20.716 dBm

"1

Center Freq
2505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.1 dBm FreqOffset
678.68 kHz gz

Transmit Freq Error 4.3460 MHz OBW Power 99.00 %

x dB Bandwidth 884.2 kHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTCO  [D1:28:56 PMFeb 18, 2013 F
requency

Center Freq 2.505000000 GH=z Center Freq: 2.505000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.7 dBm FreqOffset
4.6123 MHz gz

Transmit Freq Error 89.273 kHz OBW Power 99.00 %

x dB Bandwidth 5.884 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [01:29:12 PMFeb 18, 2013 F
requency

Center Freq 2.505000000 GH=z Center Freq: 2.505000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
8.9680 MHz gz

Transmit Freq Error 3.294 kHz OBW Power 99.00 %

x dB Bandwidth 9.600 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 42 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.2 Test Channel = MCH

4.1.1.1.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [01:31:33 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

'y

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.2 dBm Freq Offset

692.02 kHz 0 Hz

Transmit Freq Error -4.3418 MHz OBW Power 99.00 %
x dB Bandwidth 882.8 kHz x dB -26.00 dB

mse 1 Alignment Completed
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO 013149 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.53942 GHz
Ref 30.00 dBm 21.220 dBm

K}

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.4 dBm FreqOffset
668.17 kHz gz

Transmit Freq Error 4.3462 MHz OBW Power 99.00 %

x dB Bandwidth 872.6 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:32:04 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.5349 GHzZ
Ref 30.00 dBm 11.003 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.2 dBm FreqOffset
4.6096 MHz gz

Transmit Freq Error 85.286 kHz OBW Power 99.00 %

x dB Bandwidth 5.896 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:32:20 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.9 dBm FreqOffset
8.9689 MHz gz

Transmit Freq Error -1.837 kHz OBW Power 99.00 %

x dB Bandwidth 9.648 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.3 Test Channel = HCH

4.1.1.1.2.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [D1:33:44 PMFeb 18, 2013

Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm_

CenterFreq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.1 dBm Freq Offset

690.08 kHz 0 Hz

Transmit Freq Error -4.3407 MHz OBW Power 99.00 %
x dB Bandwidth 900.7 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.3.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTCO  [D1:34:00 PMFeb 18, 2013 F
requency

Center Freq 2.565000000 GH=z Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.56938 GHz
Ref 30,00 dBm _ 21.090 dBm

Center Freq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.3 dBm FreqOffset
686.92 kHz gz

Transmit Freq Error 4.3409 MHz OBW Power 99.00 %

x dB Bandwidth 863.3 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.3.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:34:15 PMFeb 18, 2013 F
requency

Center Freq 2.565000000 GH=z Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.1 dBm FreqOffset
4.6145 MHz gz

Transmit Freq Error 87.740 kHz OBW Power 99.00 %

x dB Bandwidth 5.995 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.2.3.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  D1:34:31 PMFeb 18, 2013 F
requency

Center Freq 2.565000000 GH=z Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.9 dBm FreqOffset
8.9751 MHz gz

Transmit Freq Error -3.969 kHz OBW Power 99.00 %

x dB Bandwidth 9.638 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3 Test Bandwidth = 15

4.1.1.1.3.1 Test Channel = LCH

4.1.1.1.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMAUTCO  [01:35:39 PMFeh 18, 2013

Center Freq 2.507500000 GHz Center Freq: 2.507500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

CenterFreq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz[[[SRE o

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
845.24 kHz L HE

Transmit Freq Error -6.6220 MHz OBW Power 99.00 %
x dB Bandwidth 1.110 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:36:55 PMFeb 18, 2013 F
requency

Center Freq 2.507500000 GH=z Center Freq: 2.507500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.51416 GHz
Ref 30,00 dBm _ 21.431 dBm

Center Freq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.2 dBm FreqOffset
860.04 kHz gz

Transmit Freq Error 6.6093 MHz OBW Power 99.00 %

x dB Bandwidth 1.164 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTCO  [D1:37:10 PMFeb 18, 2013 F
requency

Center Freq 2.507500000 GH=z Center Freq: 2.507500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
6.6525 MHz gz

Transmit Freq Error -262.58 kHz OBW Power 99.00 %

x dB Bandwidth 9.087 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:37:26 PMFeb 18, 2013 F
requency

Center Freq 2.507500000 GH=z Center Freq: 2.507500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.4 dBm FreqOffset
13.488 MHz gz

Transmit Freq Error 7.413 kHz OBW Power 99.00 %

x dB Bandwidth 14.58 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.2 Test Channel = MCH

4.1.1.1.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTCO  [D1:38:36 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.52834 GHz

Ref Offset 13 dB

Ref 30.00 dBm 21.414 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.3 dBm Freq Offset

839.83 kHz 0 Hz

Transmit Freq Error -6.6192 MHz OBW Power 99.00 %
x dB Bandwidth 1.134 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:38:52 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.54166 GHz
Ref 30,00 dBm _ 21.345 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.2 dBm FreqOffset
850.34 kHz gz

Transmit Freq Error 6.6144 MHz OBW Power 99.00 %

x dB Bandwidth 1.140 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [01:39:07 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.0 dBm FreqOffset
6.6577 MHz gz

Transmit Freq Error -271.14 kHz OBW Power 99.00 %

x dB Bandwidth 9.234 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:39:23 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.8 dBm FreqOffset
13.477 MHz gz

Transmit Freq Error 4.661 kHz OBW Power 99.00 %

x dB Bandwidth 14.47 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.3 Test Channel = HCH

4.1.1.1.3.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [D1:40:21 PMFeb 18, 2013

Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.55581 GHz

Ref Offset 13 dB

Ref 30.00 dBm 21.141 dBm

CenterFreq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.0 dBm Freq Offset

828.54 kHz 0 Hz

Transmit Freq Error -6.6209 MHz OBW Power 99.00 %
x dB Bandwidth 1.118 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.3.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:40:36 PMFeb 18, 2013 F
requency

Center Freq 2.562500000 GH=z Center Freq: 2.562500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

MKr1 2.56916 GHz
Ref 30,00 dBm _ 21.206 dBm

Center Freq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.0 dBm FreqOffset
8563.59 kHz gz

Transmit Freq Error 6.6085 MHz OBW Power 99.00 %

x dB Bandwidth 1.136 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.3.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:40:52 PMFeb 18, 2013 F
requency

Center Freq 2.562500000 GH=z Center Freq: 2.562500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.5646 GHzZ
Ref 30.00 dBm 10.516 dBm

Center Freq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.7 dBm FreqOffset
6.6554 MHz gz

Transmit Freq Error -270.77 kHz OBW Power 99.00 %

x dB Bandwidth 9.100 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.3.3.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:41:08 PMFeb 18, 2013 F
requency

Center Freq 2.562500000 GH=z Center Freq: 2.562500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.8 dBm FreqOffset
13.479 MHz gz

Transmit Freq Error -8.872 kHz OBW Power 99.00 %

x dB Bandwidth 14.58 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4 Test Bandwidth = 20

4.1.1.1.4.1 Test Channel = LCH

4.1.1.1.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMAUTO  [01:42:31 PMFeh 18, 2013

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

CenterFreq
2.510000000 GHz

CF Step
4.000000 MHz
Auto Man

= |
Occupied Bandwidth Total Power Freq Offset

996.94 kHz 0 Hz

Transmit Freq Error -8.8805 MHz OBW Power 99.00 %
x dB Bandwidth 1.334 MHz x dB -26.00 dB

Center 2.51 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:42:46 PMFeb 18, 2013 F
requency

Center Freq 2.510000000 GH=z Center Freq: 2.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2510000000 GHz

CF Step

4.,000000 MHz
Center 2.51 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.4 dBm FreqOffset
1.0134 MHz gz

Transmit Freq Error 8.8728 MHz OBW Power 99.00 %

x dB Bandwidth 1.329 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:43:02 PMFeb 18, 2013 F
requency

Center Freq 2.510000000 GH=z Center Freq: 2.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2510000000 GHz

CF Step

4.,000000 MHz
Center 2.51 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
9.1849 MHz gz

Transmit Freq Error 5.069 kHz OBW Power 99.00 %

x dB Bandwidth 10.82 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 65 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:43:17 PMFeb 18, 2013 F
requency

Center Freq 2.510000000 GH=z Center Freq: 2.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2510000000 GHz

CF Step

4.,000000 MHz
Center 2.51 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
17.962 MHz gz

Transmit Freq Error 6.897 kHz OBW Power 99.00 %

x dB Bandwidth 19.19 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.2 Test Channel = MCH

4.1.1.1.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTCO  [D1:45:00 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

$1

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.2 dBm Freq Offset

1.0017 MHz 0 Hz

Transmit Freq Error -8.8771 MHz OBW Power 99.00 %
x dB Bandwidth 1.366 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:45:16 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

MKr1 2.54388 GHz
Ref 30,00 dBm _ 21.445 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.9 dBm FreqOffset
1.0306 MHz gz

Transmit Freq Error 8.8623 MHz OBW Power 99.00 %

x dB Bandwidth 1.380 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:45:31 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.7 dBm FreqOffset
9.1814 MHz gz

Transmit Freq Error -2.977 kHz OBW Power 99.00 %

x dB Bandwidth 10.81 MHz x dB -26.00 dB

msG i) Alignment Completed

Report No: Huawei Proprietary and Confidential Page 69 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTCO  [D1:45:47 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
17.947 MHz gz

Transmit Freq Error -5.399 kHz OBW Power 99.00 %

x dB Bandwidth 19.18 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.3 Test Channel = HCH

4.1.1.1.4.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTCO  [D1:49:20 PMFeb 18, 2013

Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.55108 GHz

Ref Offset 13 dB

Ref 30.00 dBm 21.284 dBm

§1

CenterFreq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 21.8 dBm Freq Offset

1.0082 MHz 0 Hz

Transmit Freq Error -8.8794 MHz OBW Power 99.00 %
x dB Bandwidth 1.316 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.3.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:49:36 PMFeb 18, 2013 F
requency

Center Freq 2.560000000 GH=z Center Freq: 2.560000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

MKr1 2.56892 GHz
Ref 30,00 dBm _ 21.317 dBm

Center Freq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.9 dBm FreqOffset
1.0160 MHz gz

Transmit Freq Error 8.8686 MHz OBW Power 99.00 %

x dB Bandwidth 1.332 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.3.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:49:52 PMFeb 18, 2013 F
requency

Center Freq 2.560000000 GH=z Center Freq: 2.560000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.7 dBm FreqOffset
9.1771 MHz gz

Transmit Freq Error -6.331 kHz OBW Power 99.00 %

x dB Bandwidth 11.18 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.1.4.3.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:50:07 PMFeb 18, 2013 F
requency

Center Freq 2.560000000 GH=z Center Freq: 2.560000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
17.9563 MHz gz

Transmit Freq Error -20.287 kHz OBW Power 99.00 %

x dB Bandwidth 19.09 MHz x dB -26.00 dB
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sr& RF Test Report of K5150

HuAwer FCC ID: QISK5150

Security Level: Public

4.1.1.2 Test Mode = LTE/TM2

4.1.1.2.1 Test Bandwidth =5

4.1.1.2.1.1 Test Channel =LCH

41.1.2.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW
TR Eme e
Center Freq 2.502500000 GHz

#IFGain:Low

Ref Offset 13 dB
Ref 30.00 dBm __

il

Center 2.503 GHz
#Res BW 100 kHz

Occupied Bandwidth

527.71 kHz giiz

-2.0734 MHz
670.3 kHz

Transmit Freq Error
x dB Bandwidth

mec | File <PICTURE.png> saved

ALIGN AUTO 01:51:28 PMFeb 18, 2013

Center Freq: 2.502500000 GHz Frequency

Trig: Free Run Avg|Hold: 10/10
#Atten: 36 dB

Radio Std: None

Radio Device: BTS

Mkr1 2.50032 GHz
20.319 dBm

Center Freq
2502500000 GHz

CF Step
1.000000 MHz
Auto Man

=
Freq Offset

Span 10 MHz

#VBW 300 kHz #Sweep 100 ms

Total Power

OBW Power
x dB

99.00 %
-26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

41.1.2.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  DL:51:44 PMFeb 18, 2013 F
requency

Center Freq 2.502500000 GH=z Center Freq: 2.502500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.0 dBm FreqOffset
535.05 kHz gz

Transmit Freq Error 2.0729 MHz OBW Power 99.00 %

x dB Bandwidth 659.0 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  D1:51:59 PMFeb 18, 2013 F
requency

Center Freq 2.502500000 GH=z Center Freq: 2.502500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.6 dBm FreqOffset
2.2539 MHz gz

Transmit Freq Error -89.447 kHz OBW Power 99.00 %

x dB Bandwidth 4.241 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:52:15 PMFeb 18, 2013 F
requency

Center Freq 2.502500000 GH=z Center Freq: 2.502500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2502500000 GHz

CF Step

Center 2.503 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.4 dBm FreqOffset
4.4967 MHz gz

Transmit Freq Error 2.090 kHz OBW Power 99.00 %

x dB Bandwidth 4.863 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.2 Test Channel = MCH

4.1.1.2.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [D1:53:07 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.53286 GHz

Ref Offset 13 dB

Ref 30.00dBm__ 21.399 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.6 dBm Freq Offset

536.57 kHz 0 Hz

Transmit Freq Error -2.0703 MHz OBW Power 99.00 %
x dB Bandwidth 652.5 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  D1:53:23 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.53715 GHz
Ref 30,00 dBm _ 20.742 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.3 dBm FreqOffset
541.36 kHz gz

Transmit Freq Error 2.0685 MHz OBW Power 99.00 %

x dB Bandwidth 663.3 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:53:38 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.3 dBm FreqOffset
2.2495 MHz gz

Transmit Freq Error -89.701 kHz OBW Power 99.00 %

x dB Bandwidth 4.246 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  D1:53:54 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.1 dBm FreqOffset
4.5030 MHz gz

Transmit Freq Error -2.276 kHz OBW Power 99.00 %

x dB Bandwidth 4.897 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.3 Test Channel = HCH

4.1.1.2.1.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO 0154155 PMFeb 18, 2013

Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

MKr1 2.56536 GHz
Ref Offset 13 dB
Ref 30.00 dBm__ 20.786 dBm

.

CenterFreq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.3 dBm Freq Offset

526.61 kHz 0 Hz

Transmit Freq Error -2.0776 MHz OBW Power 99.00 %
x dB Bandwidth 686.4 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.3.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:55:10 PMFeb 18, 2013 F
requency

Center Freq 2.567500000 GH=z Center Freq: 2.567500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.1 dBm FreqOffset
5563.02 kHz gz

Transmit Freq Error 2.0622 MHz OBW Power 99.00 %

x dB Bandwidth 664.5 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.3.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:55:26 PMFeb 18, 2013 F
requency

Center Freq 2.567500000 GH=z Center Freq: 2.567500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.0 dBm FreqOffset
2.2424 MHz gz

Transmit Freq Error -91.642 kHz OBW Power 99.00 %

x dB Bandwidth 3.678 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.1.3.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  D1:55:42 PMFeb 18, 2013 F
requency

Center Freq 2.567500000 GH=z Center Freq: 2.567500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2567500000 GHz

CF Step

Center 2.568 GHz Span 10 MHz| IS
uto Man

#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.9 dBm FreqOffset
4.4985 MHz gz

Transmit Freq Error -629 Hz OBW Power 99.00 %

x dB Bandwidth 4.859 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2 Test Bandwidth = 10
4.1.1.2.2.1 Test Channel = LCH

4.1.1.2.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMAUTO  [01:58:59 PMFeh 18, 2013

Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Mkr1 2.50056 GHz

Ref Offset 13 dB

Ref 30.00 dBm 21.285 dBm

$1

CenterFreq
2.505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|[EEe i

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
669.28 kHz L HE

Transmit Freq Error -4.3542 MHz OBW Power 99.00 %
x dB Bandwidth 861.5 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:59:15 PMFeb 18, 2013 F
requency

Center Freq 2.505000000 GH=z Center Freq: 2.505000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.5094 GHz
Ref 30.00 dBm ) 21.783 dBm

Center Freq
2505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.8 dBm FreqOffset
700.79 kHz gz

Transmit Freq Error 4.3362 MHz OBW Power 99.00 %

x dB Bandwidth 867.0 kHz x dB -26.00 dB
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4.1.1.2.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:59:31 PMFeb 18, 2013 F
requency

Center Freq 2.505000000 GH=z Center Freq: 2.505000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.9 dBm FreqOffset
4.6139 MHz gz

Transmit Freq Error 88.619 kHz OBW Power 99.00 %

x dB Bandwidth 6.534 MHz x dB -26.00 dB
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4.1.1.2.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D1:59:46 PMFeb 18, 2013 F
requency

Center Freq 2.505000000 GH=z Center Freq: 2.505000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2505000000 GHz

CF Step

Center 2.505 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.6 dBm FreqOffset
8.9722 MHz gz

Transmit Freq Error 6.093 kHz OBW Power 99.00 %

x dB Bandwidth 9.626 MHz x dB -26.00 dB
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